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 List of Free Medicine 

SN Name of medicine specification unit Rate of per Unit Total Amount 
Name of 

WHO GMP 

Certified 
Remark 

    In digit In word In digit In word   

1. Albendazole 400mg tab       

2. Adrenalin inj  Amp       

3. Ampicillineinj 500mg vial       

4. Amoxycilline 125mg tab       

5. Amoxycilline 250mg tab       

6. Amoxycilline 500mg Cap       

7. Antacid  Tab       

8. Atinolol 50mg tab      
supply for HP 

level 

9. Balvita  pkt      MOH supply 

10. Vitamin B complex  tab       

11. Calamin Lotion  ph       

12. Charcoal powder  Pkt       

13. Chlorpheniramin 4mg tab       

14. Ciprofloxacin 250mg tab       



 

 

15. Ciprofloxacin 500mg tab       

16. 
Ciprofloxacin Eye/Ear 

drop 
 ph       

17. Clove oil  ph       

18. Cotrim 240mg tab       

19. Cotrim 480mg tab       

20. Cotrim DS 960mg tab       

21. Diclofenac sodium inj 75mg Amp      
only emergency 

supply 

22. Dexona 8mg vial       

23. Doxycicline 100mg cap       

24. Frucemide 40mg tab       

25. FS+folic acid  tab       

26. Gamabenzene Lotion  ph       

27. Gentamycin 80mg vial       

28. Hyoscin 10mg tab       

29. Hyoscininj 10mg Amp      
only emergency 

supply 

30. Ibuprofen 400mg tab       

31. Lignocain 2%  vial       

32. 
Magnesium 

sulphateInj 
 Amp       

33. Metoclopramide 10mg tab       

34. Metoclopramide inj 10mg Amp       

35. Metronidazole 400mg tab       

36. Metronidazole 200mg tab       

37. Metronidazole 200mg ph       

38. Neomycin oint  tube       

39. ORS  pkt       



 

 

40. Oxytocin inj  Amp      
only supply for 
birthing center 

41. Paracetamole 125mg Ph       

42. Paracetamole 500mg tab       

43. Pheniramininj 25mg Amp       

44. Povidin solution  ph       

45. Ranitidine 150mg tab       

46. RL  ph       

47. Rectified spirit  Ph       

48. Salbutamole 4mg tab       

49. 
White field 

oint(Antifungal) 
 tube       

50. Zinc 20mg tab       



 

 

List of Free Medicine 

SN Name specification unit Rate of per unit Total Amount 
Name of WHO 

GMP Certified 
Remark 

    In digit In word In digit In word   

1. Bandage  than       

2. D/ syringe 3ml pc       

3. D/ syringe 5ml pc      

4. Guage  than       

5. Surgical Blade  pc       

6. Suture thread  Roll       

7. Suture needle  Pc       

8. Gloves (disposiable)  pc       

9. Cotton  Roll       

10. IV set  pc       

11. Adeshive tape  Roll       



 

 

 

List of free supply inventory  

 

                               List of free supply (Family Planning) 

SN Name specification unit 

Rate of per unit Total Amount 
Name of WHO GMP 

Certified 
Remark 

In Digit 
In 

word 
In Digit In word 

1. Condom  pc       

2. OCP  cycle       

3. Depoproverainj  vial       

4. Implant  set       

5. IUCD  pc       

 

 

 

 

 



 

 

 

 

 

List of payable medicine 

 

List Of Lab Reagent 

S.

N 

NAME OF MEDICINE Ratail 

Price 

Supply 

Rate 

Pharmaceuticals Remarks 

1.  Glucose Reagent      1000ml     

2.  Uric Acid Reagent  400ml     

3.  Creatinine Reagent 140ml     

4.  Bilirubin total/direct  150ml     

5.  SGOT Reagent 4x20=80ml     

6.  SGPT Reagent 4x20=80ml     

7.  Alkaline Phosphates  50ml     

8.  Total Protein Reagent 400ml     

9.  Albumin Reagent 400ml     

10.   calcium Reagent 2x35ml     

11.   Amylase Reagent 10ml     

12.  Total Cholesterol 400ml     

13.  Triglycerides Reagent 400ml     

14.  Heamoglobin Reagent  1000ml     

15.  High density Lipoprotein 400ml     

16.  WBC Diluting Fluid 500ml     

17.  Wright stain 250ml      

18.  Platelat counting fluid 100ml     

19.  Widal Reagent 4x5ml set     

20.  CRP Latex 5ml (100 test)     

21.  ASO Latex 5ml (100 test)     

22.  RA factor Latex 5ml (100 test)     

23.  Blood Group Reagent 10ml     

24.  Mantoux Reagent (PPD) 5ml     

25.  Distiled water      



 

 

26.  Sodium hydrochloride  5 Liter     

27.  Sprite 5 Liter 5Liter      

28.  Alfa Dilute lyse 5Liter     

29.  CBC Dilute Lyse 20 Liter     

30.  ISE calibarting pack 900ml     

31.  HIV I & II kit 25pc     

32.  HBSAG kit  25pc     

33.  HCV kit    25pc      

34.  VDRL kit  100 pc     

35.  H. Pyloric Antibody kit 25pc     

36.  Troponin I kit 25pc     

37.  Malaria kit 25pc     

38.  Uristrip 100pc     

39.  HCG Kit 50pc     

40.  Hemospot kit (Occult blood) 50pc     

41.  Cotton Wool      

42.  EDTA vial  100pc     

43.  Jel tube 100pc     

44.  Microtips (Small and Large) 100pc     

45.  Test Tubes 100pc     

46.  TPHA kit 50pc     

47.  Semen Diluting Fluid      

48.  Favce mask 1pc     

49.  Gloves ( No 6, 6.5, 7)  1pc     

50.  D syringe 1ml 1pc     

51.  D syringe 3ml 1pc     

52.  D syringe 5ml 1pc     

53.  Alcoholic Rub (hand wash)       

54.  Tissue paper (Toilet paper)     

55.  Urine container pc     

 

 

LIST OF PAYABLE MEDICINE WITH PRISES PER PRODUCT 



 

 

S.N NAME OF MEDICINE Ratail 

Price 

Supply 

Rate 

Pharmaceuticals Remarks 

1.  10% Dextrose 500/540ml plastic (nipple head)     

2.  5% Dextrose 500/540ml plastic euro head     

3.  Acarbose 25mg tablet     

4.  Acarbose 50mg tablet     

5.  Aceclofenac100mg tablet     

6.  Acetazolamide 250mg tablet     

7.  Acetylcysteine 1g/5ml, amp. Injection     

8.  Acyclovir 200mg tablet     

9.  Acyclovir 400mg tablet     

10.  Acyclovir 5gm ointment     

11.  Acyclovir 800mg tablet     

12.  Adrenaline 1:1000 injection     

13.  Albendazole 400mg tablet     

14.  Albendazole 400mg/10ml,10ml bottle suspension     

15.  Alfuzosin 10mg tablet     

16.  Allupurinol 300mg tablet     

17.  Allupurionol 100mg tablet     

18.  Alprazolam 0.25mg tablet     

19.  Alprazolam 0.5mg tablet/capsule     

20.  
Aluminium hydroxide magnesium hyd 175ml syr. 

 
    

21.  
Aluminium hydroxide + Magnesium hydroxide 

(250mg+250mg) tablet 
    

22.  Amikacin 100mg vial, injection     

23.  Aminophyllin 100mg tablet     

24.  Amiodarone hydrochloride 100mg tablet     

25.  Amiodarone hydrochloride 200mg tablet     

26.  Amisulpride 100mg tablet     

27.  Amitriptyline 75mg tablet     

28.  Amitryptiline 10mg tablet     

29.  Amitryptiline 25mg tablet     

30.  Amlodipine 10mg tablet/capsule     

31.  Amlodipine 2.5mg tablet/capsule     

32.  Amlodipine 5 mg+ Atenelol 50mg     

33.  Amlodipine 5mg tablet     

34.  Amlodipine besilate 2.5mg + Atenolol 25mg tablet     



 

 

35.  Amlodipine besilate 2.5mg + Atenolol 50mg tablet     

36.  Amlodipine besilate 5mg + Atenolol 25mg tablet     

37.  Amlodipine besilate 5mg + Atenolol 50mg tablet     

38.  Amiodarone hydrochloride 100mg tablet     

39.  

Amlodipine besylate 2.5mg + Losartan potassium 

25mg tablet 

 

    

40.  
Amlodipine besylate 5mg + Losartan potassium 

25mg tablet 
    

41.  Amoxycillin & clavulanate 1.2gm injection     

42.  Amoxycillin & clavulanate 375mg tablet     

43.  Amoxycillin & clavulanate 625mg tablet     

44.  Amoxycillin 125 mg/5ml,60ml suspension     

45.  Amoxycillin 125mg DT tablet     

46.  Amoxycillin 250mg DT tablet     

47.  Amoxycillin 500mg capsule     

48.  Amoxycillin syrup 125mg/5ml ,90ml     

49.  

Amoxycillin200mg + Clavulanic acid 

28.5mg,30ml,syrup 

 

    

50.  Ampicillin 250 mg +Cloxacillin 250 mg ,capsule     

51.  Ampicillin 250mg ,injection, vial     

52.  Ampicillin 500mg injection     

53.  Aspirin 150mg tablet     

54.  Aspirin 75 mg tablet     

55.  Atenolol 25mg tablet     

56.  Atenolol 50 mg tablet     

57.  Atenolol50mg + Chlorthalidone 12.5 mg tablet     

58.  Atenolol50mg + Chlorthalidone 25 mg tablet     

59.  Atorvastatin 10mg tablet     

60.  Atorvastatin 20mg tablet     

61.  Atorvastatin 5mg tablet     

62.  Atropine 0.6 mg/ml, 1 ml injection     

63.  Atropine 1%,5ml eye drop     

64.  Azithromycin 100mg/5ml,15ml suspension     

65.  Azithromycin 200mg/5ml ,15ml suspension     

66.  Azithromycin 250mg tablet     

67.  Azithromycin 500mg ,injection     



 

 

68.  Azithromycin 500mg tablet     

69.  Beclomethasone inhaler [200 mcg./dose]     

70.  Beclomethasone nasal spray     

71.  Beclomethasone rotacap 200mcg(30cap)     

72.  
Beclomethasone rotacap [100 mcg./dose],30's 

rotacap 
    

73.  Beclomethasone rotacap 400mcg(30cap)     

74.       

75.  Benzhexol 2mg + Trifluoperazine 5mg tablet     

76.       

77.  

Benzoic acid 6%+ salicylic acid 3% oint., 30 gm 

ointment 

 

    

78.  Benzoyl peroxide gel 5% 20gm,tube gel     

79.  Benzydamine mouth gargle     

80.  Betamethasone 0.1%+Neomyicn eye drops     

81.  

Betamethasone 0.1%w/w+ 
neomycin 0.5%w/w+ Chlorocresol 0.1% w/w, tube 

cream 

 

    

82.  Betamethasone cream 0.1 % ,10 gm     

83.  Bisacodyl suppository 10mg     

84.  Bisacodyl 5mg tablet     

85.  Bisoprolol 5mg tablet     

86.  Bromohexine + Terbutaline+Guiafenesin syrup     

87.  Budecort 200mcg inhaler     

88.  Budesonide 100mcg inhaler     

89.  Budesonide 100mcg rotacap     

90.  Budesonide 200mcg rotacap     

91.  Budesonide 400mcg rotacap     

92.  Calamine lotion 15%, 30 ml lotion     

93.  Calcium carbonate 500mg + d3 250mg tablet     

94.  Calcium gluconate 10% 10 ml amp ,injection     

95.  Calcium suspension     

96.  Carbamazepine 200mg tablet     

97.  Cefadroxil 500mgcapsule     

98.  Cefadroxil anhydrous 25 mg/ml/liquid     

99.  Cefadroxil monohydrate 250 mg/oral tablet     



 

 

100.  Cefadroxil monohydrate 500 mg/oral tablet     

101.  Cefadroxil-125mg dry/syrup     

102.  Cefixime 100mg tablet     

103.  Cefixime 200mg tablet     

104.  Cefixime 50mg/5ml ,60ml suspension     

105.  Cefixime ds,30ml dry syrup     

106.  
Cefotaxime & sulbactam for Injection ,125mg 

injection 
    

107.  Cefotaxime 1 gm injection     

108.  Cefotaxime 250mg injection     

109.  Cefotaxime 500mg injection     

110.  Cefpodoxime 200mg tablet/capsule     

111.  Cefpodoxime 200mg+clavulanic acid125mg,tablet     

112.  Cefpodoxime 50mg syrup     

113.  Cefpodoxime dry /syrup 100mg     

114.  Cefpodoxime dry /syrup 50mg     

115.  Cefpodoxime proxetil DT 200mg tablet     

116.  Cefpodoxime100mg syrup     

117.  Ceftriaxone 1 gm injection     

118.  Ceftriaxone 250 mg injection     

119.  Ceftriaxone 500 mg injection     

120.  Cetrizine 10 mg tablet     

121.  Cetrizine 10mg/5ml suspension     

122.  Charcoal activated 10gm/sachet powder     

123.  Charcoal activated 250mg capsule     

124.  

Chloramphenicol 0.5% +dexamethasone 0.1 % eye 

drops 

 

    

125.  Chloramphenicol 1% eye ointment 5g     

126.  Chloramphenicol 250 mg capsule     

127.  Chloramphenicol 500mg capsule     

128.  Chlordiazepoxide 20mg,tablet     

129.  Chlordiazepoxide 5mg,tablet     

130.  
Chlorhexidine gluconate topical ,lignocaine topical 

and metronidazole, ointment 
    

131.  Chlorhexidine mouth wash 80ml solution     

132.  Chloroquine phosphate 250mg tablet     

133.  Chlorpheniramine 4 mg tablet     



 

 

134.  Chlorpheniramine maleate 10mg injection     

135.  Chlorzoxazone 250mg+paracetamol 500mg tablet     

136.  Cholecalciferol 200ml suspension     

137.  Cholecalciferol 250mg tablet     

138.  Chymotrypsin forte tablet     

139.  Cinnarazine 25mg tablet     

140.  
Ciprofloxacin 0.3% +dexamethasone 0.1 % eye 

drops 
    

141.  Ciprofloxacin 0.3% eye ointment 5gm     

142.  Ciprofloxacin 250mg tablet     

143.  Ciprofloxacin 500 mg tablet     

144.  Ciprofloxacin e/e drops 0.3 %,5ml drops     

145.  Ciprofloxacin infusion 200 mg / 100 ml infusion     

146.  Clarithromycin 250mg tablet     

147.  Clarithromycin 500mg tablet     

148.  Clobetasole+ Gentamycin+ Miconazole ointment     

149.  Clobetasole+ Salisylic acid ointment     

150.  Clomipramine 25mg tablet     

151.  Clonazepam 0.25mg tablet     

152.  Clonazepam 0.5mg tablet     

153.  Clonazepam 25mg tablet     

154.  Clopidogrel 75mg tablet     

155.  
Clotrimazole 1%w/v+ lidocaine 2%w/v ,10ml ear 

drop 
    

156.  
Clotrimazole 1%w/w +gentamicin sulphate 

0.1%w/w + beclomethasone dip.0.025%w/w cream 
    

157.  Clotrimazole 100mg pessary tablet(6 tablet)     

158.  Clotrimazole 10ml ear /eye drop     

159.  Clotrimazole 25mg 1% w/w skin cream     

160.  Clotrimazole lotion (topical solution) 15ml     

161.  Clotrimazole mouth paint 20ml     

162.  Clotrimazole vaginal (pessary) 6 tablet     

163.  Clove oil,5ml     

164.  Cloxacillin 125mg/5ml , 100ml,syrup     

165.  Cloxacillin 250mg capsule     

166.  Cloxacillin 500mg capsule     

167.  Codeine phosphate 15mg tablet     

168.  Colchicine 0.5mg tablet     



 

 

169.  
Compound solution of sodium lactate solution 500 

ml(ringer lactate) infusion 
    

170.  Cream silver sulphadiazine 25g, 1% w/w cream     

171.  Cyproheptadine 200ml syp     

172.  Danazol 100mg capsule     

173.  Dexamethasone 0.5mg tablet     

174.  Dexamethasone 2 ml, 4 mg/ml injection     

175.  Dextrose 25% 25ml injection, amp.     

176.  Dextrose 25% in glycerine 25ml     

177.  Dextrose 5% in 0.45% saline 500ml     

178.  Dextrose 50% 25ml injection, amp.     

179.  Dextrose saline 500/540ml plastic (nipple head)     

180.  Dextrose solution5 % w/v 500 ml infusion     

181.  Diazepam 10mg tablet     

182.  Diazepam 10mg/2ml injection, amp.     

183.  Diazepam 5mg tablet     

184.  Diclofenac 100mg SR tablet     

185.  Diclofenac 25 mg / ml, 3 ml injection     

186.  Diclofenac 50mg tablet     

187.  Diclofenac gel,30gm gel     

188.  Dicyclomin hcl 30ml suspension     

189.  Dicyclomin hcl,20mg tablet     

190.  Dicyclomin hcl+simethicone,10ml drops     

191.  Diethylcarbamazine 100mg tablet     

192.  Digestive enzymes syrup,100ml     

193.  Digoxin 0.25 mg tablet     

194.  Disodium hydrogren citrate,100ml     

195.  Divalporate sodium 250mg tablet     

196.  Domperidone ,30ml. Suspension     

197.  Domperidone10mg tablet     

198.  Doxycycline 100 mg capsule     

199.  Drotaverine 40mg tablet     

200.  Drotaverine 80mg tablet     

201.  Ebastine 10mg     

202.  Ebastine 20mg     

203.  Enalapril 10mg tablet     

204.  Escitalopram 10mg tablet     



 

 

205.  Escitalopram 20mg tablet     

206.  Escitalopram 5mg tablet     

207.  Esmoprazole 20mg tablet     

208.  Esmoprazole 40mg tablet     

209.  Ethamsylate 500mg tablet     

210.  Etoricoxib 90mg tablet     

211.  Febuxostat 40mg tablet     

212.  Febuxostat 80mg tablet     

213.  Ferrous fumarate + folic acid tablet     

214.  Fexofenadine hcl 120mg tablet     

215.  Fexofenadine hcl 180mg tablet     

216.  Fexofenadine hcl,60ml syrup     

217.  Finasteride 1mg tablet     

218.  Finasteride 5mg tablet     

219.  Flavoxate hcl 200mg tablet     

220.  Flucloxacillin 125mg dry /syrup     

221.  Flucloxacillin 500 mg capsule     

222.  Fluconazole 0.3% eye drops     

223.  Fluconazole 150 mg tablet     

224.  Fluconazole 15gm ointment     

225.  Fluconazole lotion 30ml     

226.  Fluoxetine 10mg capsule     

227.  Fluoxetine 20mg capsule     

228.  Fluticasone prop.250mcg, 30 rotacaps     

229.  Fluticasone propionate ,nasalspray     

230.  Folic acid 5 mg tablet     

231.  Formeterol 6mcg + budesonide 100mcg inhaler     

232.  Formeterol 6mcg + budesonide 100mcg rotacaps     

233.  Formeterol 6mcg + budesonide 200mcg rotacaps     

234.  Formeterol 6mcg + budesonide 400mcg rotacaps     

235.  Formoterol and budesonide rota cap 200     

236.  Formoterol and budesonide rota cap 400     

237.  Framycetin 5mg/ml ,5ml eye drop     

238.  Frusemide 10mg/ml,2ml injection     

239.  Frusemide 20mg+spironolactone 50mg tablet     

240.  Frusemide 40 mg tablet     

241.  Fusidic acid +betamethasone cream 10gm     



 

 

242.  Fusidic acid cream 10gm     

243.  Gabapentin 100mg tablet/capsule     

244.  Gabapentin 300mgcapsule     

245.  Gamma benzene hexachloride lotion,100ml lotion     

246.  Gentain violet 2%,10ml solution     

247.  Gentamicin 80mg/ml injection     

248.  
Gentamycin +betamethasone+ iodochlorohydroxy 

quinoline+clotrimazole,5gm cream 
    

249.  Gentamycin 40mg/ml injection     

250.  Gentamycin 5ml e/e drop     

251.  Glibenclamide 5mgtablet     

252.  Gliclazide 40mg tablet     

253.  Gliclazide 80mg tablet     

254.  Gliclazide 40mg tablet     

255.  Gliclazide 80mg tablet     

256.  Glimpiride 1mg tablet     

257.  Glimpiride 2mg tablet     

258.  Glimpiride 3mg tablet     

259.  Glimpiride 4mg tablet     

260.  Glipizide 5mg tablet     

261.  Glucose 100gm,pkt powder     

262.  Glycerin ear drops 10ml     

263.  Glycerin enema, 30ml     

264.  Griseofulvin 250mgtablet     

265.  Griseofulvin 500mgtablet     

266.  Heparin 25,000 iu/5ml injection, vial     

267.  Heparin ointment 15 gm     

268.  Hydrochlorthiazide 25mg tablet     

269.  Hydrochlrothiazide 12.5mg tablet     

270.  Hydrocortisone 0.5% cream/10gm     

271.  Hydrocortisone 1% cream/ointment 10gm     

272.  

Hydrocortisone succinate 100mg/vial with WFI 

powder for injection 

 

    

273.  Hyoscine butylbromide 10mg tablet     

274.  Hyoscine butylbromide 20mg tablet     

275.  Hyoscine butylbromide 20mg/mlinjection     



 

 

276.  

Ibuprofen 100mg +paracetamol 125mg/5ml,60ml 

suspension 

 

    

277.  Ibuprofen 200mg tablet     

278.  Ibuprofen 400mg tablet     

279.  Indomethacin 75mg sr tablet     

280.  Indomethacin25mg tablet     

281.  Indomethacin50mg tablet     

282.  Insulin ,regular (nph) , 40iu/ml,10ml injection     

283.  Insulin glargine100 iu/1ml,3ml 1 cartridge     

284.  Insulin glulisine 30/70 1 cartridge     

285.  Insulin mixed preparation30/70 injection     

286.  Insulin mixed preparation50/50 injection     

287.  Insulin,regular,     

288.  pen device,100iu/ml,3ml 1 cartridge     

289.  Ipratropium broimide 40mcg     

290.  Ipratropium broimide 500mcg     

291.  Ipratropium inhaler [20 mcg/dose]     

292.  Ipratropium respiratory solution 10ml     

293.  Ipratropium rotacap 40mcg (30cap)     

294.  Ipravent neb solution, 250 mcg/ml     

295.  Iron 200ml syrup     

296.  Iron sucrose 100mg inj     

297.  Itraconazole 100mg tablet     

298.  Ketamine 100mg/2mlinjection     

299.  Ketoconazole shampoo 50ml shampoo     

300.  Ketoconazole15gm ointment     

301.  Ketorolac,1ml injection     

302.  Lactulose 100ml solution     

303.  Lactulose 200ml solution     

304.  Lansoprazole 30mg/capsule     

305.  L-dopa 100mg + carbidopa 10mg tablet     

306.  L-dopa 250mg + carbidopa 25mg tablet     

307.  Levocetirizine 5mg tablet     

308.  Levofloxacin 500mg tablet     

309.  
Levonorgesterol 150mcg or2 tablets of 

levonorgesterol 75mg 
    



 

 

310.  tablet/capsule     

311.  Lidocaine 2% , 50ml injection,vial     

312.  Lidocaine 2% jelly 30g     

313.  Liver tonic 450ml     

314.  Lorazepam 1mg tablet/capsule     

315.  Lorazepam 2mg tablet/capsule     

316.  Lorazepam injection 2mg/ml 2ml     

317.  Losartan 25mg tablet/capsule     

318.  Losartan 50mg tablet/capsule     

319.  Losartan potassium & amlodipine 27.5mg tablet     

320.  Losartan potassium & amlodipine 50mg tablet     

321.  Losartan potassium & amlodipine 55mg tablet     

322.  
Losartan potassium 25mg+ hychlorothiazide 

12.5mg tablet 
    

323.  Magaldrate +simethicone 170ml suspension     

324.  
Magnesium hydroxide +aluminium hydroxide 

170ml suspension 
    

325.  Mannitol 20% 100ml ,injection     

326.  Mebendazole 100mg tablet     

327.  Mebendazole syp     

328.  Mecobalamin 1500mg tablet     

329.  Mecobalamin 500mg tablet     

330.  Medroxy progesterone acetate,10mg tablet     

331.  Mefenamic acid,250mg tablet     

332.  Mefenamic acid,500mg tablet     

333.  Metformin 1000mg tablet/capsule     

334.  Metformin 500 mg tablet     

335.  Metformin 850 mg tablet     

336.  
Metformin HCL SR 1000mg+Glimpiride 1mg 

tablet 
    

337.  
Metformin HCL SR 1000mg+Glimpiride 2mg 

tablet 
    

338.  Metformin500mg+Glimepiride 2mg, tablet     

339.  Metformine 500mg + Glimepiride 1mg, tablet     

340.  Methotrexate 2.5mg tablet     

341.  Methotrexate 5mg tablet     

342.  Metoclopramide 10mg tablet     

343.  Metoclopramide 10mg/2ml injection amp     



 

 

344.  Metoprolol succinate xl 12.5mg tablet     

345.  Metoprolol succinate xl 25mg tablet     

346.  Metoprolol succinate xl50mg tablet     

347.  Metoprolol xl 100mg tablet     

348.  Metronidazole +clotrimazole (8 tablet/pack)     

349.  
Metro. 100mg + Dilox. furoate 125mg syrup,5ml 

 
    

350.  Metronidazole 200 mg/5ml,60ml suspension     

351.  Metronidazole 200mg tablet     

352.  
Metronidazole 400mg + Diloxanide furoate 500mg 

,tablet 
    

353.  Metronidazole 400mg tablet     

354.  Metronidazole 500 mg/100ml infusion     

355.  
Metronidazole diloxanide furoate suspension 

,100mg/5ml 
    

356.  
Metronidazole+Clotrimazole+Lacticacid bacillus 

pessary 
    

357.  Milk of magnesia 170 ml     

358.  Mometasone furoate 0.1% ointment 15gm     

359.  Mometasone nasal spray     

360.  Montelukast sodium 10mg tablet     

361.  Montelukast sodium 5mg tablet     

362.  Morphine 10mg amp injection     

363.  Morphine 10mg tablet     

364.  Mupirocin ointment 5gm     

365.  Naloxone adult 400mcg/1ml injection amp     

366.  Naltrexone 50mg tablet     

367.  Naproxen ,60ml suspension     

368.  Naproxen 250mg tablet     

369.  Naproxen 500mg tablet     

370.  Nasal saline drops     

371.  

Neomycin 0.5%w/w+ Benzalkolium chloride 

0.02%w/v+ Betametasone 0.1%w/v+ Thermosal 

0.005%w/w,5ml e/e drop 

    

372.  Neomycin+Polymyxin b+ Bacitracin powder 10gm     

373.  
Neomycin+Polymyxin b+Bacitracin skin ointment 

5gm 
    

374.  Nifedipine 10mg capsule     



 

 

375.  Nifedipine 5mg capsule     

376.  Nimesulide 100mg tablet/capsule     

377.  Nitrofurantion 100mg tablet     

378.  Nitrofurantoin 50 mg tablet     

379.  Norethisterone 5 mg tablet     

380.  Normal saline (sod. Cl 0.9%) 100ml plastic     

381.  Normal saline 500/540ml plastic euro head     

382.  
Ofloxacin 0.3%+Dexamethasone 0.1%,10ml e/e 

drop 
    

383.  Ofloxacin 100 mg DT     

384.  Ofloxacin 200mg tablet     

385.  Ofloxacin 400mg tablet     

386.  Ofloxacin 50mg/5ml ,30ml suspension     

387.  Omeprazole 20mg capsule     

388.  Omeprazoleinjection 40mg,vial     

389.  Ondansetron 2mg/5ml ,30ml syrup     

390.  Ondansetron 4mg injection     

391.  Ondansetron 4mg tablet     

392.  Ondansetron 8 mg tablet     

393.  Ondansetron 8mg injection     

394.  Oxymetazoline 0.1 %, 5 ml nasal drop     

395.  
Oxymetazoline HCL,peadiatric nasal drops 0.025% 

10ml 
    

396.  Oxytocin 5 iu injection     

397.  Pantoprazole 40mg injection     

398.  Pantoprazole 40mg tablet/capsule     

399.  
Paracetamol +Phenylephedrine+Chlorpheniramine 

maleate ,paed.syrup 
    

400.  Paracetamol 125 mg / 5 ml,60 ml suspension     

401.  Paracetamol 150 mg / ml,2 ml injection     

402.  Paracetamol 300mg/2ml injection     

403.  Paracetamol 500 mg tablet     

404.  Paracetamol 500mg dispersible tablet     

405.  Paracetamol 500mg+codeine 10mg tablet     

406.  Paracetamol injection 1gm/100ml     

407.  Paracetamol suppository.125 mg     

408.  Paracetamol+caffeine tablet     

409.  Paracetamol+Phenylephrine+Chlorpheniramine     



 

 

100ml ,Adult syrup 

410.  
Paracetamol+Phenylephrine+Chlorpheniramine 

tablet 
    

411.  Paracetamol100mg/ml drops     

412.  Penicillim g 10 lac iu tablet     

413.  Penicillin g 400,000 tablet     

414.  Penicillin g 500,000 injection     

415.  Penicillin g 800,000 tablet     

416.  Penicillin v 250mg tablet     

417.  Pheniramine 1mg tablet     

418.  Pheniramine 22.75 mg / ml, 2 ml injection     

419.  Pheniramine 25mg tablet     

420.  Phenobarbitone 30 mg tablet     

421.  Phenobarbitone 60 mg tablet     

422.  Phenoxymethyl penicillin 250mg tablet     

423.  
Phenylepinephrine hydrochloride ip 0.12 w/v % 

+Naphazoline HCL usp 
    

424.  
0.05%+Menthol 0.005 % w/v +Camphor 0.01 w/v 

%,10ml eye drop 
    

425.  Phenytoin 100mg tablet     

426.  Phenytoin 300mg tablet     

427.  Povidone iodine 5 % solution, 50 ml solution     

428.  Povidone iodine gargle 1% (100ml)     

429.  Povidone iodine ointment 15gm     

430.  Vitamin b1 b6 b12 injection 2ml     

431.  Vitamin B-complex ,syrup 200ML     

432.  Vitamin B-complex capsule     

433.  Vitamin E ,400mg capsule     

434.  Vitamin K[menadione]10mg/1ml injection     

435.  Pre and probiotic capsule     

436.  Pre and probiotic dry/syrup     

437.  Prednisolone 10 mg tablet     

438.  Prednisolone 20mg tablet     

439.  Prednisolone 5mg tablet     

440.  Pregabalin 150mg capsule     

441.  Pregabalin 75mg capsule     

442.  Probenecid 500mg tablet     

443.  Procarbazine 50mg tablet/capsule     



 

 

444.  Progesterone 200mg cap     

445.  Promethazine HCL 25 mg tablet     

446.  Promethazine injection 2 ml amp     

447.  Promethazine syrup 100ml.     

448.  Propanolol hydrochloride 10mg tablet     

449.  Propanolol hydrochloride 20mg tablet     

450.  Propanolol hydrochloride 40mg tablet     

451.  Pyridoxine 100mg(vitamin b6) tablet     

452.  Pyridoxine 10mg(vitamin b6) tablet     

453.  Pyridoxine 40mg(vitamin b6) tablet     

454.  Pyridoxine 60mg(vitamin b6) tablet     

455.  Rabeprazole 20mg tablet     

456.  Ramipril 2.5mg+hydrochlorthiazide 12.5mg tablet     

457.  Ramipril 5mg tablet     

458.  Ramipril 5mg+hydrochlorthiazide 12.5mg tablet     

459.  Ranitidine 150 mg tablet     

460.  Ranitidine 25 mg / ml injection     

461.  Ranitidine 50 mg/2 ml injection amp     

462.  Rehydration solutions(ors)/ltr sachet(powder)     

463.  Ringer's lactate 500/540/ml plastic euro head     

464.  Risperidone 2mg tablet     

465.  Risperidone 4mg tablet     

466.  Rosuvastatin 10mg tablet     

467.  Rosuvastatin 20mg tablet     

468.  Rotahaler     

469.  Salbutamol +Bromohexine ,100ml,expectorant     

470.  Salbutamol 2mg tablet     

471.  Salbutamol 4 mg tablet     

472.  Salbutamol inhaler [100 mcg/dose]     

473.  Salbutamol neb solution, 5 mg/5 ml     

474.  Salbutamol respiratory solution     

475.  Salbutamol respiratory solution in respule     

476.  
Salbutamol SA 8mg tablet (i.e.albuterol extended 

release) 
    

477.  Salbutamol sulphate 200mcg r/c (30 cap)     

478.  Salbutamol sustained release tablet 8mg/tablet     

479.  Salbutamol,100ml syrup     



 

 

480.  Salicylic acid ointment 10% 25gm     

481.  Salmetorol inhalar 25mcg/puff,200 puff     

482.  Salmetorol rotacap 50mcg 30 caps     

483.  Salmetrol + fluticasone 250mcg inhaler/mdi     

484.  Salmetrol 50mcg + fluticasone 250mcg r/c     

485.  Secnidazole 1gm tablet     

486.  Serratiopeptidase 10mg tablet     

487.  Serratiopeptidase 5mg tablet     

488.  Sildenafil citrate 50mg tablet     

489.  Sitagliptin 100mg tablet     

490.  Sitagliptin 25mg tablet     

491.  Sitagliptin 50mg+Metformin 1000 tablet     

492.  Sitagliptin 50mg+Metformin 850mg     

493.  Sitagliptin 50mg tablet     

494.  Sodium bicarbonate,injection 7.5%(10ml)     

495.  Sodium chloride 500ml(normal saline) infusion     

496.  Sodium valporate 200mg tablet     

497.  Sodium valporate 300mg tablet     

498.  Sulbactam+Cefoperazone 1.5mg injection     

499.  
Sulphamethoxazole+ Trimethoprim 120mg dt 

tablet 
    

500.  Sulphamethoxazole+ Trimethoprim 480mgdt tablet     

501.  Sulphamethoxazole+ Trimethoprim dt960mg tablet     

502.  Calcium dobisilate 500mg tablet     

503.  Cinnarizine 25mg tablet     

504.  Frusemide 20mg tablet     

505.  Nifedipine SR 20mg tablet     

506.  Paracetamol 500mg + Ibuprofen 400mg tablet     

507.  Tamsulosin hydrochloride 200mcg capsule     

508.  Tamsulosin hydrochloride 400mcg capsule     

509.  Telmisartan 20mg tablet     

510.  Telmisartan 40mg +hydrochloride 12.5mg tablet     

511.  Telmisartan 40mg tablet     

512.  Telmisartan 80mg tablet     

513.  Terbinafine HCL 250mg tablet     

514.  Terbinafine HCL cream 1% 10gm     

515.  Terbutaline+Bromhexine 100ml syrup     



 

 

516.  Tetanus toxoid 0.5 ml amp     

517.  Tetracycline 250 mg capsule     

518.  Tetracycline 500mg capsule     

519.  Tetracycline eye ointment 1% ointment     

520.  Theophylline 400mg tablet     

521.  Theophylline150mg tablet     

522.  Thiamine (vitamin b1) tablet     

523.  Thyroxin sodium 0.025mg tablet(100 tablets)     

524.  Thyroxin sodium 0.05mg tablet(100 tablets)     

525.  Thyroxin sodium 0.1mg tablet(100 tablets)     

526.  Thyroxin sodium 0.75mg tablet(100 tablets)     

527.  Tinidazole 300mg tablet     

528.  Tinidazole 500 mg tablet     

529.  Tinidazole infusion 400ml     

530.  Tiotropium 18mcg rotacaps 15caps     

531.  Tizanidine 2mg tablet     

532.  Tizanidine 4mg tablet     

533.  Tobramycine 1% eye drops     

534.  Tramadol 37.5+Paracetamol 325mg tablet     

535.  Tramadol 50mg,amp injection     

536.  Tramadol 50mg capsule     

537.  Tramadol HCL 100mg/2ml ,injection     

538.  Tranexamic acid 250mg tablet     

539.  Tranexamic acid 500mg injection     

540.  Tranexamic acid 500mg tablet     

541.  
Urinary alkalizer (including ayurvedic) syrup 

200ml 
    

542.  Urinary alkalizer (including ayurvedic) tablet     

543.  Ursodeosycholic acid 150mg tablet     

544.  Valproic acid 250mg tablet     

545.  Valproic acid 500mg tablet     

546.  Vaseline 25g,jar cream     

547.  Vitamin b complex tablet/CAP     

548.  Vitamin b1 [thiamine] 75 mg tablet     

549.  Vitamin b1+b6+b12 tablet     

550.  Vitamin b-complex injection     

551.  Vitamin c(ascorbic acid) 500mg tablet     



 

 

552.  Vitamin k 1 (phytomenadione)10mg/1ml injection     

553.  Warfarin 1mg tablet     

554.  Warfarin 2mg tablet     

555.  Warfarin 3mg tablet     

556.  Warfarin 5mg tablet     

557.  Wart paint (salicylic acid) 10 ml     

558.  
Wax removing drops 10ml (Benzocaine+ 

Chlorbutol/NOWAX 
    

559.  Zinc oxide ointment 30gm     

560.  Zinc sulphate 10mg tablet     

 Zinc sulphate 20mg tablet     

 

 

 

 

 

 

 

 

 

 

 

 

 


